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BNF Chapter 5 Infections (Hospital ONLY)

Formulary to be used in conjunction with GMMMG formulary

http://gmmmg.nhs.uk/docs/formulary/ch/Ch5-complete.pdf
Please see Trust guidelines on http://taps.nhs.io/admin/page/desktop.html?id=3#rootPage
	Section 5.1 Antibacterial drugs

	Subsection

5.1.1

Penicillins
5.1.1.1 Penicillins & Benzylpenicillin
	 Benzylpenicillin 1.2g, 600mg
	

	5.1.1.2
Penicillinase resistant penicillins
	Flucloxacillin injection 500mg, 1g 
	


	5.1.1.3
Broad spectrum penicillins
	Amoxicillin Injection 500mg, 1g 
	

	
	Co-amoxiclav Injection 600mg, 1.2g 
	Co-amoxiclav is restricted to only a few indications due to its risk of causing Clostridium difficile infection. See Trust guidelines for more information.


	Subsection

5.1.1.4  
Antipseudomonal penicillins 
	Piperacillin/tazobactam injection 4.5g 
	Piperacillin/tazobactam is restricted to only a few indications.  See Trust guidelines for more information.

	Subsection

5.1.1.5

Mecillinams  


	
	


	Subsection

5.1.2  

Cephalosporins, carbapenems and other beta-lactams 
	Cefuroxime Injection 750mg, 1.5g
Ceftriaxone Injection 1g, 2g
Cefotaxime Injection 500mg, 1g, 2g 

Ceftazidime Injection 1g, 2g 

Ceftaroline injection 600mg
Meropenem Injection 500mg, 1g 

Ertapenem Injection 1g 

Aztreonam Injection 1g 
	Cefuroxime: only for use in maternity theatres and when recommended by microbiology.

Ceftaroline: Active against MRSA  - Micro team ONLY

Meropenem and ertapenem are restricted to microbiologist use only due to the concern over highly resistant gram negative organisms.

	Subsection
5.1.3
Tetracyclines
	Tigecycline Injection 50mg 
	

	
	
	


	Subsection
5.1.4
Aminoglycosides 
	Gentamicin Injection 40mg/ml amp, 80mg, 240mg, 360mg bottles

Tobramycin Injection 40mg, 80mg, 240mg vials
Amikacin Injection 500mg vial
	Tobramycin injections used for nebulisation is hospital only (phenol free)



	Subsection

5.1.5
Macrolides
	Erythromycin Injection 1g vial

Clarithromycin Injection 500mg vial

Azithromycin injection 500mg
	IV erythromycin used only on ICU for increased intestinal motility

Oral clarithromycin used for H.pylori eradication only.
Legionella, if unable to take oral – on the advice of micro team only

	Subsection

5.1.6 Clindamycin
	Clindamycin Injection 600mg amps 
	

	Subsection 5.1.7

Some other antibacterials


	Chloramphenicol Injection 1g Vial

Vancomycin Injection 500mg, 1g vials

Teicoplanin Injection 200mg, 400mg vials

Daptomycin 350mg, 500mg vials

Linezolid 600mg tablets

Linezolid 600mg Infusion

Fosfomycin IV 2g vials
	Only in patients with suspected meningitis who have a history of anaphylaxis with penicillin.

The 500mg vancomycin vials may be used orally for the treatment of Clostridium difficile.

Linezolid must not be given for any longer than 28 days

CPE – micro advice only

	Additional notes
Haematopoietic disorders (including thrombocytopenia, anaemia, leucopenia, and pancytopenia) have been reported in patients receiving linezolid, particularly the elderly. It is recommended that full blood counts are monitored weekly.
Severe optic neuropathy can occur rarely with linezolid. Patients should be advised to report symptoms of visual impairment including blurred vision, visual field defect, changes in visual acuity and changes in colour vision and should be referred to an ophthalmologist. 

	Subsection 5.1.8

Sulphonamides & Trimethoprim
	
	

	Subsection

5.1.9
Antituberculosis drugs  
	Ethambutol 100mg, 400mg tablets
Isoniazid 50mg, 100mg tablets

Pyrazinamide 500mg tablets

Rifampicin 150mg capsules (TB only)
Combination products

Rifater®
Rifinah® 150/100

Rifinah® 300/150
	

	Subsection

5.1.10
Antileprotic drugs
	
	

	Subsection 5.1.11
Metronidazole and tinidazole 
	Metronidazole 500mg Infusion
	

	Subsection

5.1.12

Quinolones 
	Ciprofloxacin IV infusion 200mg, 400mg 
	


	Subsection 5.1.13
Urinary tract infections
	
	

	Section 5.2 Antifungal drugs

	Subsection

5.2.1
Triazole anti-fungals
	Fluconazole Intravenous infusion 2mg/ml
	

	
	Itraconazole Injection 250mg/25ml

Voriconazole 50mg, 200mg tablets

Voriconazole 200mg vial
	

	Subsection

5.2.3

Polyene antifungals


	Amphoterecin B (AmBisome®) 50mg vial
	

	Subsection

5.2.3

Echinocandin antifungals
	Caspofungin Injection 50mg, 70mg vial
	

	Subsection

5.2.5

Other anti-fungals
	
	

	Section 5.3 Antiviral drugs

	Subsection

5.3.1 HIV infection


	Truvada® (Tenofovir245mg and emtricitabine 200mg tablets)

Kaletra® (lopinavir 100mg and ritonavir 25mg tablets)
	Post exposure prophylaxis in members of staff with needle stick injury.

	
	All Antiretrovirals apart from the above post exposure prophylaxis should be prescribed by a specialist experienced in the management of HIV infection. 

	Subsection

5.3.2 Herpes virus infections

5.3.2.1

Herpes simplex and varicella-zoster infection 


	Aciclovir Intravenous infusion 250mg, 500mg vials


	

	
	Valaciclovir 

Tablets 250mg, 500mg 
	


	Subsection 5.3.4

Influenza
	
	

	Section 5.4 Antiprotozoal drugs

	Subsection

5.4.1

Antimalarials
	Quinine infusion 500mg/500ml


	Must be given as an infusion

	Subsection

5.4.2

Amoebicides
	
	

	Subsection

5.4.3
Trichomonacides 
	
	

	
	
	

	Subsection

5.4.8

Pneumocystis pneumonia


	Co-trimoxazole tablets 480mg, 960mg

Co-trimoxazole Injection 96mg/ml
	

	
	Alternatives

For mild to moderate disease

Atovoquone 750mg/5ml suspension

For Severe disease

Pentamidine Injection 300mg vial
	Pentamidine is a potentially toxic drug which can cause severe hypotension during or immediately after infusion.

	Section 5.5 Anthelmintecs

	Subsection 5.5.1

Drugs for threadworms
	
	


	Subsection

5.5.4

Drugs for hookworms
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